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•	Prescribing in Pain Symposium
•	Opioids – Safer Prescribing and Preferred Cost-effective Brands. Information for General Practice
·   	Free training for community pharmacists and practice base pharmacists	     
·  	Medicine Supply Notification – Shortage of Oxcarbazepine (Trileptal®) 300mg and 600mg tablets
·       Medicine Supply Notification – Shortage of Glucagon 1mg powder for injection kit (GlucaGen®) (Novo Nordisk Ltd)
·       Medicine Supply Notification – Shortage of Tresiba® (insulin degludec) FlexTouch 100units/ml solution for injection 3ml pre-filled pens (Novo Nordisk Ltd)
·       MHRA Drug Safety Update May 2023
·       Shortages Summary 
·       NICE News
Kent and Medway ICB Updates


[bookmark: Article1][bookmark: _Hlk137032311]Inclisiran (Leqvio®) update on QOF and funding
[bookmark: _Hlk136958154]
NICE TA733 recommends Inclisiran (Leqvio®) as a treatment option for adults with primary hypercholesterolaemia (heterozygous familial and non-familial) or mixed dyslipidaemia as an adjunct to diet.
[bookmark: _Hlk137032480]Inclisiran (Leqvio®) can be prescribed across Kent and Medway ICB in both primary and secondary care as long as the patient meets the criteria outlined in the NICE TA733. 
Inclisiran initiation and on-going management is recommended to be carried out predominantly within the primary care setting where most patients with Atherosclerotic Cardiovascular Disease (ASCVD) are currently managed.
Addition to QOF
Inclisiran (Leqvio®) is delivered as part of a lipid management pathway in support of improving CVD prevention in England which has been recognised as a priority reflected by the introduction of two new lipid management incentives into QOF. 
Inclisiran (Leqvio®) is an effective LDL-C lowering therapy that can help primary care practices achieve QOF cholesterol targets recommended by NICE as a treatment option for high-risk patients with suboptimal lipid management. 
Patients eligible for Inclisiran (Leqvio®) treatment may be identified during annual QOF or other LTC reviews. Alternatively, they may be identified by running searches such as Ardens. 
Funding and reimbursement 
In order to ensure that local finances are not a barrier to access, NHS England funds Inclisiran (Leqvio®) centrally from a national NHS budget.
[bookmark: _Hlk137026147]Inclisiran (Leqvio®) is available in general practice as a personally administered item reimbursed via an FP10 prescription and is listed in the Drug Tariff at a Reimbursed Amount of £50 per injection (the £45 Nominal Charge plus £5). (Please note the reimbursement fee has reduced from £55 to £50 from the 1st of April 2023 with the introduction of the new QOF targets (23/24))
The GP practice must order Inclisiran (Leqvio®) directly from the AAH wholesaler in order to be eligible for this £50 reimbursement charge. Further details can be found here. In this instance, if applicable, it would not be necessary for the patient in issue to pay for their prescription.

[bookmark: Article2]Links to Formulary Websites and Document Sharing Platforms

We would like to remind practices that there are currently 4 different formularies within Kent and Medway. For information on formulary status for medicines, please use the relevant formulary website. Drugs and guidelines can also be searched for using the search function using keywords. 
West Kent: https://www.formularywkccgmtw.co.uk/
East Kent: https://www.eastkentformulary.nhs.uk/
Medway and Swale: https://www.medwayswaleformulary.co.uk/
DGS: https://www.dgsdvhformulary.nhs.uk/

Approved local guidance can also be found in the following areas:
West Kent: https://www.formularywkccgmtw.co.uk/ Under Prescribing Guidelines section 
DORIS (West Kent only) https://wkccg.dorisinfo.co.uk/index.php?module=login&login=doris (login required)

East Kent: https://www.eastkentformulary.nhs.uk/ Within each therapeutic section listed under ‘Local recommendations.’ 

Medway and Swale: https://www.medwayswaleformulary.co.uk/ Under Guidance/Pathways section, listed under ‘therapeutic sections guidelines.’ 

DGS: https://www.dgsdvhformulary.nhs.uk/ Under Kent and Medway Guidance section

For any further support, please contact your local medicines optimisation team.

[bookmark: Article3]Prescribing in Pain Symposium

On the 15th of November 2023, the second annual Prescribing in Pain Symposium will be taking place with both in person and virtual attendance. 

This one-day specialist event is for any clinician that assesses and manages pain. This includes non-medical prescribers, nurses, midwives, pharmacists, paramedics, physiotherapists, and aspirant non-medical prescribers. 

To register online and for details of the programme, please use the following link.

[bookmark: Article4]Opioids – Safer Prescribing and Preferred Cost-effective Brands. Information for General Practice

Please see the below attachment for information on the safer prescribing of opioids and the new preferred cost-effective brands.



[bookmark: Article5]Free training for community pharmacists and practice base pharmacists

There are free, NHS funded training offers for community pharmacists and practice based pharmacists from Health Education England. Please see the link below:
https://www.hee.nhs.uk/our-work/pharmacy/transforming-pharmacy-education-training/initial-education-training-pharmacists-reform-programme/pharmacy-integration-programme) 

There is also a new Community Pharmacy Training Page on the HEE website outlining current NHS funded training offers for community pharmacy professionals. 
Please visit and bookmark the Community Pharmacy Training Page for easy reference. 
 
Further information about the free training:

The new, fully funded, flexible training for community pharmacists is now available to help expand your clinical skills and improve patient care. 
Courses include:  
•	Independent Prescribing - training to support patients from diagnosis to prescribing, providing advice and follow-up, and preparing to provide clinical care.
 
Courses are offered by a range of universities and education providers. 
 
Please note: This funded training is available to community pharmacists, including locums and pharmacists in primary care, secondary care and Health and Justice. 
 
•	Clinical Examination Skills – offering a step towards Independent Prescribing and an opportunity to gain new specialist skills to increase your NHS role or to expand and refresh your diagnostic and consultation skills if you’re already an IP.
 
Training is tailored to your skills, experience, and individual learning requirements. 
 
Complete the gateway module in approximately 1 hour online, followed by one of four specialist modules in cardiology, paediatrics, ENT, or dermatology. 
 
Optional in-person, practical training sessions are also available.














National Updates

[bookmark: Article11]Medicine Supply Notification – Shortage of Oxcarbazepine (Trileptal®) 300mg and 600mg tablets


MSN/2023/059
Date of issue: 14/06/2023

Please see the Tier 2 Medicine Supply Notification (MSN) embedded below.




[bookmark: Article6][bookmark: _Hlk138256528]Medicine Supply Notification – Shortage of Glucagon 1mg powder for injection kit (GlucaGen®) (Novo Nordisk Ltd)

[bookmark: _Hlk136965691][bookmark: _Hlk136965529]
MSN/2023/051
Date of issue: 18/05/2023

[bookmark: _Hlk136965921][bookmark: _Hlk136966608]Please see the Tier 2 Medicine Supply Notification (MSN) embedded below. The MSN contains actions, alternatives, considerations, and background.

[bookmark: _Hlk136966351]According to the SPS Medicines Supply Tool:
Status: Unavailable
Shortage start: 15/06/2023
Anticipated resupply date: 21/07/2023




[bookmark: Article7][bookmark: _Hlk137654695][bookmark: _Hlk136966157]Medicine Supply Notification – Shortage of Tresiba® (insulin degludec) FlexTouch 100units/ml solution for injection 3ml pre-filled pens (Novo Nordisk Ltd)

MSN/2023/053
Date of issue: 24/05/2023

Please see the Tier 2 Medicine Supply Notification (MSN) embedded below. The MSN contains actions, alternatives, considerations, and background.

According to the SPS Medicines Supply Tool:
Status: Unavailable
Shortage start: 01/08/2023.
Anticipated resupply date: 05/01/2024




[bookmark: Article8]MHRA Drug Safety Update May 2023

The latest MHRA Drug Safety Updates can be accessed at Drug Safety Update - GOV.UK (www.gov.uk). This includes links to alerts, recalls and safety information and to the monthly Drug Safety Update PDF newsletter. 
The May 2023 Drug Safety Update includes:
 Direct-acting oral anticoagulants (DOACs): paediatric formulations; reminder of dose adjustments in patients with renal impairment - GOV.UK (www.gov.uk)
Risk minimisation materials are available to support the safe use of new paediatric formulations of rivaroxaban (Xarelto) and dabigatran etexilate (Pradaxa®). (here)
In addition, the MHRA ask healthcare professionals to consult the current advice to ensure that all patients with renal impairment receive an appropriate dose of DOAC medicines. Separate advice is given for dose adjustments in patients with renal impairment for paediatrics and for adults (here). A table is provided with recommendations for DOACs in adults with renal impairment.
Febuxostat: updated advice for the treatment of patients with a history of major cardiovascular disease - GOV.UK (www.gov.uk)
Caution is required if prescribing febuxostat in patients with pre-existing major cardiovascular disease, particularly in those with evidence of high urate crystal and tophi burden or those initiating urate-lowering therapy.
Advice for healthcare professionals:
· in patients with pre-existing major cardiovascular diseases, febuxostat therapy should be used cautiously, particularly in those with evidence of high urate crystal and tophi burden or those initiating urate-lowering therapy.
· following initiation of febuxostat, prescribers should titrate the febuxostat dose to minimise gout flares and inflammation.
· note that clinical guidelines for gout (see, for example, NICE guideline 219 – Gout: diagnosis and management) recommend that allopurinol should be offered as first-line treatment for people with gout who have major cardiovascular disease
· report suspected adverse drug reactions associated with febuxostat to the Yellow Card scheme
Glucose solutions: recommendations to minimise the risks associated with the accidental use of glucose solutions instead of saline solutions in arterial lines - GOV.UK (www.gov.uk)

Letters and medicine recalls sent to healthcare professionals in April 2023 - GOV.UK (www.gov.uk)
Please follow the link in the titles above for more information and resources.
The MHRA Central Alerting System alerts can be accessed at https://www.cas.mhra.gov.uk/Home.aspx  

[bookmark: Article9]Shortages Summary 

Please find the medicines shortages update (up until 12th June 2023) attached. Practices are encouraged to register for access to the SPS website https://www.sps.nhs.uk/ and access the full medicines supply tool directly in real time.




[bookmark: Article10]NICE News  
Please find NICE News for June 2023 attached:




Every effort is made to ensure that the information contained in this newsletter is accurate and up to date at the time of publication. Please be aware that information about medicines and therapeutics will change over time, and that information may not be current after the initial date of publication. Please take note of the publication date and seek further advice if in any doubt about the accuracy of the information. The information contained in this newsletter is the best available from the resources at our disposal at the time. Acronyms used are standard formulary. This newsletter is produced by the NHS Kent and Medway Medicines Optimisation Team on behalf of the Kent & Medway ICB. For all correspondence including any queries, please contact the Medicines Optimisation team email: kmicb.medicinesoptimisation@nhs.net
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Opioids – Safer Prescribing and Preferred Cost-effective 
Brands.  


Information for General Practice & Community Pharmacy  


Oxypro® Oxycodone Prolonged release (PR) 
 Key Messages 


 


• The new preferred brand of oxycodone PR has 


changed to Oxypro®. 


• There have been no changes to the preferred brands 


of oxycodone immediate release capsules or solution. 


• Oxypro tablets are either identical in size or slightly 


smaller than equivalent strengths.  


• Oxypro is presented in child resistant packaging.  


• Patients prescribed an alternative brand of 


oxycodone PR may continue to be prescribed their 


existing brand.  


• The recommendations to switch to the new cost-


effective preferred brand only apply where patients 


are prescribed oxycodone prolonged release 


generically for safety reasons or where patients are 


newly initiated on Oxycodone Prolonged Released. 


Sevodyne® Seven-day Buprenorphine transdermal patch 
Key messages 


 


• The new preferred brand for seven-day buprenorphine patches has changed to Sevodyne®. 


• Patients prescribed and stabilised on an alternative brand of seven-day buprenorphine patch may continue to be 


prescribed their existing brand. 


Opiodur® Fentanyl transdermal patch  


Key Messages 
 


• The new preferred brand for fentanyl patches has 


changed to Opiodur®. 


• Patients prescribed an alternative brand of fentanyl 


patch may continue to be prescribed their existing 


brand. 


• Opiodur’s design, with a rate controlling membrane, 


allows the drug content to be lower than that used in 


other fentanyl patches, meaning the residual drug 


content after use is less. This may offer an advantage 


in terms of risks of abuse, accidental overdose and in 


safe disposal.  


• The patch is designed to be clearly visible on skin and 


show strength and drug name


 


 


Kent and Medway Guidance Documents  
Please find links to the following guidance  
 


• Opioid tapering resource pack 


• Position statement on opioid prescribing 


• Controlled drugs patient treatment agreement 


• Guidance to support the safe and effective, initiation and review of opioids 


• Patient information leaflet – 10 opioid safety messages 


 


New Formulary Recommendations 
 


Specialist Pharmacy Service guidance recommends opioid patches such as buprenorphine and fentanyl, and modified 
release opioids are prescribed by brand to reduce the risk of confusion and error.  
 
Kent and Medway Integrated Medicines Optimisation Committee (IMOC) have now ratified the recommendation that when 


the three opioids listed below are prescribed generically, to improve patient safety, these generic products be switched to 


the following new preferred cost-effective brands: 
 


• Oxycodone Prolonged release – OxyPro® 


• Fentanyl transdermal patches – Opiodur® 


• Buprenorphine Seven-day transdermal patches – Sevodyne® 
 


Please note, this only applies to generic prescriptions. Patients prescribed and stabilised on alternative brands 


may continue to be prescribed their previous brand. 


Formulary Websites 
Please find links to the four formulary 


websites  
 


• East Kent 


• West Kent 


• Medway and Swale 


• Dartford, Gravesham and Swanley 



https://www.eastkentformulary.nhs.uk/media/1679/1-opioid-tapering-resource-v12.pdf

https://www.eastkentformulary.nhs.uk/media/1680/2-opioid-position-statement.pdf

https://www.eastkentformulary.nhs.uk/media/1681/3-km-controlled-drugs-benzo-treatment-agreement-100322.pdf

https://www.eastkentformulary.nhs.uk/media/1752/kent-and-medway-guidance-to-support-the-safe-and-effective-initiation-and-review-of-opioids.pdf

https://www.eastkentformulary.nhs.uk/media/1753/information-leaflet-10-opioid-safety-messages.pdf

https://www.sps.nhs.uk/articles/example-medicines-to-prescribe-by-brand-name-in-primary-care/

https://www.eastkentformulary.nhs.uk/

https://www.formularywkccgmtw.co.uk/

https://www.medwayswaleformulary.co.uk/

https://www.dgsdvhformulary.nhs.uk/





 


 


Frequently Asked Questions 
 
Why prescribe by brand for these products? 
This recommendation is intended to improve patient safety and cost-effective prescribing. Specialist Pharmacy Service 
guidance recommends opioid patches such as buprenorphine and Fentanyl, and modified release opioids are prescribed 
by brand to reduce the risk of confusion and error.  
 
Why have these three brands been recommended? 
Several branded generic preparations are now available for each of these drugs. The three preferred brands are now the 
more cost effective. Patients prescribed and stabilised on other brands should not be switched to these new preferred 
brands to avoid confusion to the patients and/or carer. 
 
Is the change happening in hospitals? 
Currently this recommendation is only for implementation within primary care, although secondary care were consulted on 
these recommendations as part of the ratification process. 
 
Which patients will be switching to these new preferred products?  
The only patients that will be switched to these products are patients that are prescribed the equivalent product generically 
and patients newly initiated on treatment with one of these three drugs. This is to support the patient safety 
recommendation that opioids be prescribed by brand.  
       
What support is being made available to general practice to support the change? 


• A member of your ICB Medicines Optimisation Pharmacy Team (most likely your Pharmacy Technician) may 
support with identification of patients prescribed these items generically and switching to the preferred brand.  


• An electronic switch message for these products will be used on ScriptSwitch® to prompt the appropriate switches 
from generic prescribing to the new preferred brands, or when these opioids are newly initiated to prompt the use 
of the most cost-effective option.  


• Of the three manufacturers for the new preferred brands, Oxypro (oxycodone prolonged release) also have an 
offer to support local protected learning sessions on a PCN level, for details please contact your medicines 
optimisation team.  
 


What support is being made available to community pharmacy to support the change? 
Community pharmacy provides a vital role in supporting patients with changes to their medicines. Our team will work to 
provide community pharmacies with advanced notification of these changes. This is to ensure they have stocks available 
to ensure continuity of supply for patients. 
 
What support is available to patients?  
For patients switched to Oxypro:  


• Information and patient support, including a video displaying how to open the Oxypro® child resistant blister 
packaging is available via Patient - Oxypro (oxypro-info.com)  


• Patient learning webinars and a six-week pain course for patients could be provided by Ridge Pharma. Further 
information to be provided in due course.  


 
For patients switched to Sevodyne:  


• Patient information leaflets are available in all strengths here. 
 
 
For patients switched to Opiodur:  


• Patient information leaflets are available in all strengths here in addition to the following document for patients 
produced by Zentiva.  


Opiodur® 


Transdermal Patches Patient Leaflet - June 2022.pdf
 


 
Stock levels and supply guarantees 


• A significant concern with the use of branded generics has been ensuring that supplies of the drug do not run out due to 
sudden increases in use. This would be particularly problematic with controlled drugs with their additional requirements to 
comply with the relevant prescription requirements.  


• All three manufacturers of these three products have provided assurance that they are able to meet prescribing demands 
across Kent and Medway. 


• The medicines optimisation team have also contacted all suppliers ahead of this work to ensure that an increase in stock 
to the wholesalers is undertaken. 


 
 



https://www.sps.nhs.uk/articles/example-medicines-to-prescribe-by-brand-name-in-primary-care/

https://oxypro-info.com/patient/#before-taking

https://www.medicines.org.uk/emc/search?q=sevodyne

https://www.medicines.org.uk/emc/search?q=opiodur
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*Classification of Tiers can be found at the following link:  
https://www.england.nhs.uk/publication/a-guide-to-managing-medicines-supply-and-shortages/  
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Medicine Supply Notification  
MSN/2023/059 


 


Oxcarbazepine (Trileptal®) 300mg and 600mg tablets 
Tier 2 – medium impact* 
Date of issue: 14/06/2023 
Link: Medicines Supply Tool 
 


Summary 
 


• Oxcarbazepine (Trileptal®) 300mg tablets will be out of stock from late June 2023 until mid-July 
2023. 


• Oxcarbazepine (Trileptal®) 600mg tablets are out of stock until mid-July 2023. 


• Generic oxcarbazepine 300mg and 600mg tablets remain available and will be able to support 
increased demand. 


• Oxcarbazepine (Trileptal®) 150mg tablets and generic oxcarbazepine 150mg tablets remain available 
but cannot support the increase in demand. 


• Oxcarbazepine (Trileptal®) 60mg/ml oral suspension remains available but cannot meet an increase 
in demand. 
 


Actions Required 
 


For primary care: 
 
Where patients on Trileptal® brand of tablets have insufficient supply to last until the re-supply date, 
clinicians/prescribers should: 
  


• identify patients on this brand for treatment of epilepsy and prioritise this group of patients for any 
remaining stock when issuing prescriptions, liaising with community pharmacy to establish 
availability; 


• identify patients using this brand for off-label treatment of trigeminal neuralgia and prescribe the 
generic tablets in order to preserve supply of Trileptal for patients with epilepsy; 


• for patients with epilepsy, if Trileptal® brand tablets are not available and a switch is made to the 
generic product, monitor patients for adverse effects and worsening seizure control; 


• reassure patients switched to a generic that they are receiving the same drug at the same dose, 
and to report any side effects (and/or loss of seizure control if used for epilepsy) after the switch; 
and 


• if the above options are not considered appropriate, advice should be sought from specialists on 
management options. 
 


For secondary care: 
 


• ensure no new patients are initiated on Trileptal® brand of tablets until the shortage has resolved; 


• consider prescribing generic oxcarbazepine 150mg, 300mg and 600mg tablets 
 


 



about:blank

about:blank
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Supporting information 
 


Clinical Information 
 
Oxcarbazepine is licensed for the treatment of partial seizures with or without secondarily generalised tonic-
clonic seizures, as monotherapy or adjunctive therapy, in adults and in children of 6 years of age and above. 
It is a category 2 antiepileptic drug so the need for continued supply of a particular manufacturer’s product 
should be based on clinical judgement and consultation with patient and/or carer, considering factors such 
as seizure frequency and treatment history, as well as patient/carer-related factors, including their negative 
perceptions about alternative products. 
 
SmPC Trileptal tablets 
BNF Oxcarbazepine 
Antiepileptic drugs: updated MHRA advice on switching between different manufacturers’ products 
NICE guideline [NG217]. Epilepsies in children, young people and adults. April 2022 
 


Enquiries  
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk. 
 
All other organisations should send enquiries about this notice to the DHSC Medicine Supply Team quoting 
reference number MSN/2023/059. 
  
Email: DHSCmedicinesupplyteam@dhsc.gov.uk. 



https://www.medicines.org.uk/emc/product/7851/smpc#gref

https://bnf.nice.org.uk/drugs/oxcarbazepine/

https://www.gov.uk/drug-safety-update/antiepileptic-drugs-updated-advice-on-switching-between-different-manufacturers-products

https://www.nice.org.uk/guidance/ng217

about:blank

about:blank
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Medicine Supply Notification                           MSN/2023/051 
 


Glucagon 1mg powder for injection kit (GlucaGen®) 
Tier 2 – medium impact* 
Date of issue: 18/05/2023 
Link: Medicines Supply Tool 


 
Summary  
 


• There are two glucagon preparations available – GlucaGen® (1mg powder for injection kit) and Ogluo® 
(0.5mg and 1mg pre-filled auto-injector pens) 


• GlucaGen® 1mg powder for injection kit will be unavailable from mid-June 2023 until to mid-July (a 
period of 4 weeks). 


• Ogluo® 0.5mg and 1mg pre-filled auto-injector pens can be used for the treatment of severe 


hypoglycaemic episodes; however, is not suitable for treatment of beta blocker or other drug 
overdoses.  


• Ogluo® is available to order from the wholesaler, Alliance.  


 
 


Actions Required  
 
 
 
In Primary Care, where patients have insufficient supplies of GlucaGen® to last until the re-supply date, 
healthcare professionals should; 
 


• prescribe or administer Ogluo®(glucagon) pre-filled auto-injector pen for the treatment of severe 
hypoglycaemic episodes; 


• counsel patients how to administer the pre-filled auto-injector pen and; 


• limit prescriptions to two devices per patient until normal supply resumes. 
 


 
 


Pharmacy staff in Secondary care should: 
 


• centralise stocks of GlucaGen® back into pharmacy from Accident and Emergency departments and; 


• order a sufficient quantity of Ogluo® stock from Alliance wholesalers to cover usage during this gap 
in period. This additional stock will be short dated (31st July 2023) and should only be used in 
hypoglycaemia. Usage of Ogluo® stock needs to be prioritised over the use of GlucaGen®  i.e., 
moved into A&E and ward areas where glucagon is required, to conserve longer dated GlucaGen® 
for use after this date.  


 
 
 


 
 
 
 



https://www.england.nhs.uk/publication/a-guide-to-managing-medicines-supply-and-shortages/

https://www.sps.nhs.uk/home/planning/medicines-supply-tool/
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Clinicians considering the use of glucagon in secondary care settings should: 


 


• Call the NPIS (0344 892 0111) to discuss treatment options if treating severe hypotension in a 
poisoned patient e.g. toxicity related to beta-blockers, calcium channel blockers or tricyclic 
antidepressants, please; further detail is also available on TOXBASE.  


• Use Ogluo® (glucagon) pre-filled auto-injector pen to treat severe hypoglycaemic episodes when 
GlucaGen® is not available.  


 
 


Ambulance clinicians should: 
 


• Conserve GlucaGen® for use when IV glucose 10% has failed or there is no IV access. 


• Only use a GlucaGen® kit ONCE in patients who are unconscious and unresponsive to IV glucose 
10%. 


• Follow the JRCALC guidelines for the treatment of severe hypoglycaemic episodes. 
 
 


 
Supporting information  
 


Clinical Information 
 
Hypoglycaemia 
 
Glucagon is indicated for treatment of severe hypoglycaemic reactions, which may occur in the management 
of insulin treated children and adults with diabetes mellitus. It is available in two formulations: 
 


• GlucaGen® (powder for reconstitution) - licensed to be given subcutaneously and intramuscularly. It is 
also licensed to be used diagnostically for testing gastric motility. 
 


• Ogluo® (pre-filled auto-injector pen containing solution) - only licensed to be given subcutaneously. 
 
Beta-blocker and other Drug Overdoses 
 
Intravenous glucagon (unlicensed) is a treatment option for severe cardiovascular instability in beta-blocker 
overdose, and some other drug overdoses including calcium channel blockers and tricyclic antidepressants. 
GlucaGen® vials are normally reconstituted and given as an initial bolus which may be followed by an IV 
infusion; Ogluo® is not licensed nor suitable for the management of beta-blocker or other drug overdoses. This 
is a pre-filled device, and the solution cannot be removed to be added to an IV infusion, the same was 
GlucaGen® normally is. 
 
Whilst there are supply problems with glucagon, clinicians treating severe hypotension in a poisoned patient 
e.g. with toxicity related to beta-blockers, calcium channel blockers or tricyclic antidepressants, should call 
the NPIS (0344 892 0111) to discuss treatment options; further detail is also available on TOXBASE. 
 
Patient Counselling 
 
Ogluo® instruction videos for patients can be found on the manufacturer’s website: Ogluo | Tetris Pharma 
 
Please refer to the links below 
 


• Glucagon | Drugs | BNF  


• SmPC: GlucaGen Hypokit 1 mg 



https://bnf.nice.org.uk/drugs/glucagon/

https://tetrispharma.com/en/patient/products/ogluo

https://bnf.nice.org.uk/drugs/glucagon/

https://www.medicines.org.uk/emc/product/1289/smpc
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• SmPC: Ogluo 1mg 


• SmPC: Ogluo 0.5mg 


• Poisoning, emergency treatment | Treatment summaries | BNF  


• RCEM/NPIS Guideline on Antidote Availability for Emergency Departments (December 2022) 


• Ogluo administration guide and video 


• TOXBASE (log in required) 


• Joint Royal College of Ambulance Liaison Committee JRCALC Guidelines (restricted access) 
 
 
Guidance on ordering and prescribing unlicensed imports 
 


• The following specialist importers have confirmed they can source some supplies of GlucaGen® 
o Mawdsleys 
o Target Healthcare 


• Other importers may also be able to source stock within Europe 
 


• Any decision to prescribe an unlicensed medicine must consider the relevant guidance and NHS Trust 
or local governance procedures. Please see the links below for further information: 


 
o The supply of unlicensed medicinal products, Medicines and Healthcare products Regulatory 


Agency (MHRA) 
o Professional Guidance for the Procurement and Supply of Specials, Royal Pharmaceutical 


Society 
o Prescribing unlicensed medicines, General Medical Council (GMC), 


 
 


Enquiries  
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk. 
 



https://www.medicines.org.uk/emc/product/13093/smpc

https://www.medicines.org.uk/emc/product/13094/smpc

https://bnf.nice.org.uk/treatment-summaries/poisoning-emergency-treatment/#beta-blockers-poisoning

https://res.cloudinary.com/studio-republic/images/v1669972504/RCEM_NPIS_Antidote_Guideline_2021_Appx_1_FINAL_V5/RCEM_NPIS_Antidote_Guideline_2021_Appx_1_FINAL_V5.pdf?_i=AA

https://tetrispharma.com/en/patient/products/ogluo

https://www.toxbase.org/

https://www.toxbase.org/

https://www.classprofessional.co.uk/ems-fire/jrcalc/jrcalc-guidelines/2022-jrcalc-clinical-guidelines/

https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/good-practice-in-prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines

mailto:DHSCmedicinesupplyteam@dhsc.gov.uk
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*Classification of Tiers can be found at the following link:  
https://www.england.nhs.uk/publication/a-guide-to-managing-medicines-supply-and-shortages/  
 
 Page 1 of 2 


 
Medicine Supply Notification  


MSN/2023/053 
 


Tresiba (insulin degludec) FlexTouch 100units/ml solution for injection 3ml pre-filled 
pens  
Tier 2 – medium impact* 
Date of issue: 24/05/2023 
Link: Medicines Supply Tool 


 
Summary 
 


• Tresiba® FlexTouch® (Insulin degludec) 100units/ml pens will be out of stock from August 2023 until 
January 2024. 


• Tresiba Penfill® (Insulin degludec) 100units/ml solution for injection 3ml cartridges remain available 
and can support increased demand. 
 


Actions Required 
 
Prescribers should:  
 


• not initiate new patients on Tresiba® FlexTouch® 100units/ml pens during this time;  


• consider prescribing Tresiba Penfill® cartridges, which are able to support the market during this 
time, taking into account the patient’s manual dexterity and ability to use the new device correctly; 


• when prescribing Tresiba Penfill® cartridges, ensure that the patient is prescribed a Novo Nordisk 
insulin delivery system and appropriate needles (see Supporting Information);  


• seek advice from specialist diabetes team on use of an alternative insulin, if the above option is 
not considered suitable; and 


• ensure that all patients initiated on a new device are counselled on the change in device, and 
provided with training on their use, including signposting to training videos (see Supporting 
Information), as well as potential need for closer monitoring of blood glucose levels.  


 
Pharmacists and dispensing doctors should:  
 


• ensure that all patients presenting with a new prescription for Tresiba Penfill® cartridges have 
access to an appropriate device and needles, and can use the device correctly (see Supporting 
Information); and  


• ensure that all patients are counselled on the change in device and the potential need for closer 
monitoring of blood glucose levels during this time.  


 


 
  



https://www.england.nhs.uk/publication/a-guide-to-managing-medicines-supply-and-shortages/

https://www.sps.nhs.uk/home/planning/medicines-supply-tool/





   
 


Page 2 of 2 


 


Supporting information 
 


Clinical Information 
 
Insulin degludec is a once-daily ultra-long-acting basal insulin licensed for the treatment of diabetes mellitus 
in adults, adolescents and children from the age of 1 year. 
 
In NICE guidance on use of long-acting insulin for type 1 diabetes in adults, insulin degludec (100 units/ml) 
is suggested as an alternative basal insulin therapy to twice-daily insulin detemir if there is a particular 
concern about nocturnal hypoglycaemia or if people need help from a carer or healthcare professional to 
administer injections. Once-daily insulin glargine (100 units/ml) is another recommendation if insulin detemir 
is not tolerated or the person has a strong preference for once‑daily basal injections. 
 
Counselling points for clinicians, dispensing doctors and pharmacists 
 


• Tresiba Penfill® cartridges can be used with the NovoPen 6® and NovoPen Echo Plus® devices. 
 


• It should be noted that Tresiba® FlexTouch® U100 pens are calibrated to adjust the dose in 1 unit 
increments and: 


 
o NovoPen 6® dials in 1 unit increments 


 
o NovoPen Echo Plus® dials in ½ unit increments. 


 


• Ensure that patients have access to a suitable device and that the patient is thoroughly counselled 
on how to use this device. Further information can be found from the links below: 


 
o Smart insulin pens - JDRF, the type 1 diabetes charity 
o Disclaimer (connectedpen.co.uk) 
o NOVOPEN® 6 and NOVOPEN ECHO® PLUS resources 


 
 
Further information 
 
SmPC for Tresiba® FlexTouch® U100 pens 
SmPC for Tresiba Penfill® cartridges 
BNF Insulin degludec 
BNF: Insulin preparations 
Novo Nordisk quick guide to using NovoPen® 6 or NovoPen Echo® Plus 
NICE guidance: Type 1 diabetes in adults (insulin therapy) 
 


Enquiries 


 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk. 



https://jdrf.org.uk/information-support/treatments-technologies/smart-insulin-pens/

https://www.connectedpen.co.uk/disclaimer.html

https://www.connectedpen.co.uk/disclaimer.html?disclaim=https://www.connectedpen.co.uk/hcp/resources

https://www.medicines.org.uk/emc/product/7936/pil#gref

https://www.medicines.org.uk/emc/product/2944/smpc#gref

https://bnf.nice.org.uk/drugs/insulin-degludec/

https://bnf.nice.org.uk/treatment-summaries/insulin/#insulin-preparations

https://www.novonordisk.com/content/dam/nncorp/global/en/our-products/pdf/novopen-echo-and-6/NP6E-quick-guide.pdf

https://www.nice.org.uk/guidance/ng17/chapter/Recommendations#insulin-therapy

mailto:DHSCmedicinesupplyteam@dhsc.gov.uk
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SHORTAGE: 
 
Pilocarpine hydrochloride eye 
drops 4% 
 
 


Anticipated re-supply date: 16th June 2023 
Actions for prescribers 
Actions 
NHS Provider Trust pharmacy procurement teams, ophthalmology teams 
and primary care prescribers should: 


• review patients on pilocarpine 4% eye drops for open angle 
glaucoma or ocular hypertension and establish if they have 
sufficient supplies until the resupply date. If patients require further 
supplies: 


o consider prescribing pilocarpine 1% or 2% eye drops and 
adjusting the frequency to control the intraocular pressure; 
or 


o consider other therapies if appropriate (such as 
prostaglandins, betablockers, alpha agonists and carbonic 
anhydrase inhibitors) to control intraocular pressure; 


• refer to the Royal College of Ophthalmology guidelines on the 
management of acute angle closure glaucoma and treat all patients 
(irrespective of eye colour) with a stat dose of pilocarpine 2% eye 
drops (along with other treatments as laid out in the guideline); 


• consider prescribing unlicensed (specials) pilocarpine 4% 
preservative free eye drops if the options above are not suitable 
(see Supporting Information); and 


• review patients prescribed pilocarpine 4% eye drops off-label as 
treatment for dry mouth in palliative care settings and consider 
prescribing pilocarpine 5mg tablets, which are licensed for 
xerostomia (see Supporting Information). 


Alternatives 
Licensed alternatives 
Alternative strengths of pilocarpine 1% and 2% eye drops remain available 
and will be able to support increased demand. 
For off-label use of the 4% drops in the treatment of xerostomia (dry 
mouth) in palliative care, pilocarpine 5mg tablets are available and are 
licensed for this indication. 
Unlicensed alternatives 
Specials of pilocarpine 4% preservative free eye drops are available if the 
licensed alternatives are not suitable. 
 
For considerations and background please see here . 


 
 


SHORTAGE: 
Emerade 300 microgram / 0.3ml (1 
in 1,000) and 500 microgram / 
0.5ml (1in 1,000) solution for 
injection auto-injector pens 


Anticipated re-supply date: 
Actions for prescribers: 
A National Patient Safety Alert was issued on the 9th May 2023 by the 
MHRA for the Recall of Emerade 500 micrograms and 300 micrograms auto-
injectors, due to the potential for device failure. Please refer to National 
Patient Safety Alert for information and advice on alternatives. 


 
 


SHORTAGE: 
Pethidine 50mg Tablets 
 


Anticipated re-supply date: 6 Oct 2023 
Alternatives 
The following specialist importers have confirmed they can source 
unlicensed Pethidine 50mg tablets (please note there may be other 
companies that can also source supplies): 


• BAP Pharma 
• Mawdsleys 


Considerations and background 
Guidance on ordering and prescribing unlicensed imports 



https://www.rcophth.ac.uk/wp-content/uploads/2022/06/Management-of-Open-Angle-Closure-Glaucoma-1.pdf

https://www.sps.nhs.uk/shortages/shortage-of-pilocarpine-hydrochloride-4-eye-drops/

https://www.cas.mhra.gov.uk/ViewandAcknowledgment/ViewAlert.aspx?AlertID=103231





• Any decision to prescribe an unlicensed medicine must consider the 
relevant guidance and NHS Trust or local governance procedures. 
Please see the links below for further information: 


o The supply of unlicensed medicinal products, Medicines and 
Healthcare products Regulatory Agency (MHRA) 


o Professional Guidance for the Procurement and Supply of 
Specials, Royal Pharmaceutical Society 


o Prescribing unlicensed medicines, General Medical Council 
(GMC) 


 
 


 


SHORTAGE: 
Estriol (Imvaggis) 0.03mg pessary 


Anticipated re-supply date:   30 June 2023 
Actions for prescribers: 
Where patients have insufficient supplies to last until the re-supply date, 
prescribers should: 


• review patients to determine if this is still the most suitable therapy; 
• consider prescribing an alternative estriol vaginal product (or 


estradiol 10mcg vaginal tablets if alternative estriol products are not 
suitable), ensuring that the patient is not intolerant to any of the 
excipients, and is counselled on administration, dosing, and 
potential side effects (see supporting information below). 
 


Alternatives 
Oestrogen containing vaginal HRT products: 
Please note, the only indications included below are those that are in 
common with Imvaggis 0.03mg pessary. 
Imvaggis 0.03mg pessary 
Indication: Local treatment of vaginal symptoms of oestrogen deficiency in 
postmenopausal women. 
Active Ingredient: Estriol 
Strength: 0.03mg per pessary 
Dose per application: 0.03mg estriol 
Dosing instructions: During the first 3 weeks of treatment one pessary is 
administered daily. Thereafter a maintenance dose of 1 pessary twice a 
week is recommended. 
Ovestin 1mg cream 
Indication: Treatment of symptoms of vaginal atrophy due to oestrogen 
deficiency in postmenopausal women. 
Active Ingredient: Estriol 
Strength: 0.1% (1mg per 1g) 
Dose per application: 1 applicator dose (0.5g of cream) = 0.5mg estriol 
Dosing instructions: 1 application per day for the first weeks (maximally 4 
weeks), followed by a gradual reduction, based on relief of symptoms, until 
a maintenance dosage (e.g.1 application twice a week) is reached. 
Estriol 0.01% cream 
Indication: Hormone replacement therapy for treatment of atrophic 
vaginitis and kraurosis in postmenopausal women. 
Active Ingredient: Estriol 
Strength: 0.01% (100micrograms per 1g) 
Dose per application: 1 applicator dose (5mL of cream) = 0.5mg estriol 
Dosing instructions: 1 application per day initially, followed by a dose of 1 
application twice a week for maintenance. 
Excipients: include arachis oil and benzoic acid 
Estradiol 10mcg vaginal tablet 
Indication: Treatment of vaginal atrophy due to oestrogen deficiency in 
postmenopausal women 



https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/good-practice-in-prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines





Active Ingredient: Estradiol 
Strength: 10microgram per vaginal tablet 
Dose per application: 10microgram estradiol 
Dosing instructions: Initial dose: One vaginal tablet daily for two weeks. 
Maintenance dose: One vaginal tablet twice a week. 
Considerations and background 
Clinical Information 
Imvaggis 0.03mg pessary is licensed for local treatment of vaginal symptoms 
of oestrogen deficiency in postmenopausal women. 
Adverse effects reported by the manufacturers of intravaginal oestrogens 
include vulvovaginal discomfort, headache, abdominal pain, nausea and 
vomiting, and oestrogen-related adverse events (e.g. breast pain, 
postmenopausal bleeding). Patients should seek advice from prescriber If 
breakthrough bleeding or spotting occurs after switching treatment, or if 
they experience other side effects that do not subside. 
Medicine Supply Notification Number 
MSN/2023/041 
 


SHORTAGE: 
Glucagon 1mg powder for 
injection kit (GlucaGen) 
 


Anticipated re-supply date: 21 Jul 2023 
Actions for prescribers: 
Primary care 
In primary care, where patients have insufficient supplies of GlucaGen to 
last until the re-supply date, healthcare professionals should: 


• prescribe or administer Ogluo (glucagon) pre-filled auto-injector pen 
for the treatment of severe hypoglycaemic episodes; 


• counsel patients how to administer the pre-filled auto-injector pen 
and; 


• limit prescriptions to two devices per patient until normal supply 
resumes. 
 


Alternatives: 
Ogluo 0.5mg and 1mg pre-filled auto-injector pens remain available via 
Alliance 
The following specialist importers have confirmed they can source some 
supplies of GlucaGen: 


• Mawdsleys 
• Target Healthcare 


Other importers may also be able to source stock within Europe 
Considerations and background 
Summary 
There are two glucagon preparations available – GlucaGen  (1mg powder for 
injection kit) and Ogluo (0.5mg and 1mg pre-filled auto-injector pens) 
GlucaGen 1mg powder for injection kit will be unavailable from mid-June 
2023 until to mid-July (a period of 4 weeks). 
Ogluo 0.5mg and 1mg pre-filled auto-injector pens can be used for the 
treatment of severe hypoglycaemic episodes; however, they are not 
suitable for treatment of beta blocker or other drug overdoses. 
Clinical Information 
Hypoglycaemia 
Glucagon is indicated for treatment of severe hypoglycaemic reactions, 
which may occur in the management of insulin treated children and adults 
with diabetes mellitus. It is available in two formulations: 


• GlucaGen (powder for reconstitution) – licensed to be given 
subcutaneously and intramuscularly. It is also licensed to be used 
diagnostically for testing gastric motility. 


• Ogluo (pre-filled auto-injector pen containing solution) – only 
licensed to be given subcutaneously. 







Beta-blocker and other Drug Overdoses 
Intravenous glucagon (unlicensed) is a treatment option for severe 
cardiovascular instability in beta-blocker overdose, and some other drug 
overdoses including calcium channel blockers and tricyclic antidepressants. 
GlucaGen vials are normally reconstituted and given as an initial bolus which 
may be followed by an IV infusion; Ogluo is not licensed nor suitable for the 
management of beta-blocker or other drug overdoses. This is a pre-filled 
device, and the solution cannot be removed to be added to an IV infusion, in 
the same way as GlucaGen normally is. 
Whilst there are supply problems with glucagon, clinicians treating severe 
hypotension in a poisoned patient e.g. with toxicity related to beta-blockers, 
calcium channel blockers or tricyclic antidepressants, should call the NPIS 
(0344 892 0111) to discuss treatment options; further detail is also available 
on TOXBASE. 
Patient Counselling 
Ogluo instruction videos for patients can be found on the manufacturer’s 
website: Ogluo | Tetris Pharma  
Guidance on ordering and prescribing unlicensed imports 
Any decision to prescribe an unlicensed medicine must consider the 
relevant guidance and NHS Trust or local governance procedures. Please see 
the links below for further information: 


• The supply of unlicensed medicinal products, Medicines and 
Healthcare products Regulatory Agency (MHRA) 


• Professional Guidance for the Procurement and Supply of Specials, 
Royal Pharmaceutical Society (RPS) 


• Prescribing unlicensed medicines, General Medical Council (GMC) 
 
 


SHORTAGE: 
Micronised Progesterone 
(Utrogestan) 100mg Capsules 
 


Anticipated re-supply date : 29 Dec 2023 
Actions for prescribers 
Prescribers should consider prescribing quantities of 2 months or less for 
new and existing patients. 
Where patients present with a prescription for more than 2 months’ supply 
of micronised progesterone (Utrogestan) 100mg capsules: 


• pharmacists should consider utilising SSP 056 to limit supply to a 
maximum of 2 months, where appropriate, providing stock is 
available, and advising patients on the current supply situation; 


• inform the patient’s GP that supply of a smaller quantity has been 
made to ensure the patient’s next prescription is provided sooner 
than expected; and 


• where supplies are unavailable, refer patients back to prescribers to 
consider alternative hormone replacement therapies or the use of 
unlicensed progesterone 100mg capsules. 


 
Alternatives 
 
The following specialist importers have confirmed they can source 
unlicensed progesterone 100mg (Utrogest) capsules (please note there may 
be other companies that can also source supplies): 


• Target 
Considerations and background 
Summary 
There are intermittent supplies of micronised progesterone (Utrogestan) 
100mg capsules until late 2023, resulting in brief periods every month when 
this product will be unavailable. 



https://bnf.nice.org.uk/drugs/glucagon/

https://tetrispharma.com/en/patient/products/ogluo

https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/good-practice-in-prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines





To ensure that all patients have access to treatment, a Serious Shortage 
Protocol (SSP) has been issued on 19/05/2023 to limit the quantity of 
Utrogestan capsules supplied to patients to 2 months. 
Medicine Shortage Notification 
MSN/2023/052 
Guidance on ordering and prescribing unlicensed imports 
Any decision to prescribe an unlicensed medicine must consider the 
relevant guidance and NHS Trust or local governance procedures. Please see 
the links below for further information: 


• The supply of unlicensed medicinal products, Medicines and 
Healthcare products Regulatory Agency (MHRA) 


• Professional Guidance for the Procurement and Supply of Specials, 
Royal Pharmaceutical Society (RPS) 


• Prescribing unlicensed medicines, General Medical Council (GMC) 
 
 


SHORTAGE: 
Selegeline Tablets 
Eldepryl 5mg  and 10mg tablets 
(Orion Pharma (UK) Ltd) 


Anticipated re-supply date: 28 Jul 2023 
Actions for prescribers 
Primary and secondary care 


• Practices in primary care should proactively identify any patients on 
selegiline, contact them to establish how much supply they have 
left, and make arrangements to prescribe an alternative agent if 
patient has insufficient supply. This should be done as soon as 
possible so that those patients who have run out or are low in 
supply minimise/avoid the break in treatment and risk of disease 
deterioration. 


• Clinicians in secondary care should review patients admitted on 
selegiline; where the hospital has no stock and the patient did not 
bring in their own supply, prescribe an alternative agent and 
communicate any changes to primary care. 


Where clinicians are confident to safely switch patients to an alternative 
therapy, they should: 


• consider prescribing rasagiline 1mg tablets, where appropriate (see 
supporting information below); 


• counsel patients on the change to treatment and dosing, including 
reassurance that rasagiline is a similar agent to selegiline (see 
supporting information below), and advise them to report 
worsening of disease control, non-motor symptoms, mood, and/or 
side effects; 


• signpost patients to Parkinson’s UK helpline for further 
support/information, if required; 


• inform the patients’ specialist teams that treatment has been 
switched to rasagiline; 


• liaise with the patient’s specialist team for advice on management 
options if patients experience a deterioration in disease control or 
troublesome side effects after switching. 


Where above options are not considered appropriate, selegiline oral 
suspensions available via specials manufacturers and supplies of unlicensed 
selegiline (Eldepryl®) 5mg and 10mg tablets can be sourced. Specialist teams 
should be consulted if this option is to be considered as it may not be viable 
for patients who have run out already or are low in supply due to likely 
delay in obtaining these products. Contact should be made with local 
pharmacy teams to ensure orders are placed within appropriate time 
frames as lead times may vary (see supporting information below). 
Specialist teams should: 


• ensure no new patients are initiated on selegiline 5mg or 10mg 
tablets; 



https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/good-practice-in-prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines





• support primary care clinicians seeking advice on managing the 
switch to alternative treatment, including provision of individualised 
management plan, where required. 


 
 


Alternatives 
The following alternative remains available and can support an uplift in 
demand: 


• Rasagiline 1mg tablets 
Considerations and background 
Clinical Information 
Selegiline, an MAO-B inhibitor, is licensed for the treatment of Parkinson’s 
disease, or symptomatic parkinsonism. It may be used alone in early 
Parkinson’s disease for symptomatic relief to delay the need for levodopa, 
or as an adjunct to levodopa. The recommended dose is 10 mg daily, either 
as a single dose in the morning or in two divided doses of 5 mg, taken at 
breakfast and lunch. 
Rasagiline is another MAO-B inhibitor, licensed for the treatment of 
idiopathic Parkinson’s disease as monotherapy or as adjunct therapy (with 
levodopa) in patients with end of dose fluctuations. In practice, it is the 
preferred first line MAOI-B inhibitor for most patients due to better 
tolerability profile. The recommended dose is 1 mg once daily. 
As both drugs are selective MAO-B inhibitors, daily rasagiline treatment may 
be started the day after selegiline has been stopped. The SmPC for 
rasagiline warns that it may cause daytime drowsiness, somnolence, and, 
occasionally, especially if used with other dopaminergic medicinal products, 
falling asleep during activities of daily living. Patients must be informed of 
this and advised to exercise caution while driving or operating machines 
during treatment with rasagiline.  As rasagiline has a different metabolic 
pathway, in that it is metabolised by cytochrome P450 1A2 (CYP1A2) rather 
than by CYP2B6 and CYP2C19 (as with selegiline), it has the potential to 
interact with inhibitors and inducers of this enzyme. The SmPC should be 
consulted for the full list of contraindications and interactions. 
Guidance on ordering and prescribing unlicensed imports 


• The following specialist importers and specials manufacturers have 
confirmed they can source unlicensed Selegiline (Eldepryl®) 5mg and 
10mg tablets and various presentations of selegiline oral 
suspension (please note there may be other companies that can also 
source supplies): 


o Nova (specials manufacturer) 
o Temag Pharma (specials manufacturer) 
o Target (specialist importer) 


• Any decision to prescribe an unlicensed medicine must consider the 
relevant guidance and NHS Trust or local governance procedures. 
Please see the links below for further information: 


o The supply of unlicensed medicinal products, Medicines and 
Healthcare products Regulatory Agency (MHRA) 


o Professional Guidance for the Procurement and Supply of 
Specials, Royal Pharmaceutical Society 


o Prescribing unlicensed medicines, General Medical Council 
(GMC). 


• When prescribing a product that is not licensed in the UK due to a 
supply issue with the licensed alternative prescribers must indicate 
on the FP10 prescription that an unlicensed product is required. This 
can be done in one of the following two ways: 



https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/good-practice-in-prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines





o Electronic prescriptions – if the required unlicensed product 
is shown on electronic prescribing systems, GPs should 
select: 


▪ Selegiline 5mg tablets (imported) 
▪ Selegiline 10mg tablets (imported) 


o Paper prescriptions – where the unlicensed product is not 
shown on electronic prescribing systems, GPs should use a 
paper prescription and annotate with the following 
wording: “special order”. 


 


SHORTAGE: 
Pyridostigmine 60mg tablets 


Anticipated re-supply date: 16 Jun 2023  
Actions for prescribers 
A National Patient Safety Alert was issued on the 24th May 2023 for the 
shortage of pyridostigmine 60mg tablets. Please refer to the National 
Patient Safety Alert for information and advice on alternatives. 


 
 


SHORTAGE: 
Hydrocortisone sodium phosphate 
100mg / 1ml solution for injection 
ampoules 


Anticipated re-supply date : Supply returning.  1 Jun 2023 
Actions for prescribers: 
See Shortage of Hydrocortisone sodium phosphate 100mg/1ml solution for 
injection ampoules – SPS - Specialist Pharmacy Service – The first stop for 
professional medicines advice 


 
Alternatives: see link above 


 
 


SHORTAGE: 
Capimune (ciclosporin) 25mg, 50mg, 
and 100mg capsules 


Anticipated re-supply date for Capimune (ciclosporin) 25mg, 50mg and 
100mg capsules updated from 31 May 2023 to 9 June 2023. 
Actions for prescribers 
Primary Care 
Where patients have insufficient supplies of Capimune brand of ciclosporin 
25mg, 50mg and 100mg capsules to last until the re-supply date, GP 
prescribers should: 


• seek advice from the appropriate specialist team on switching to an 
available brand of ciclosporin (Deximune), ensuring appropriate 
monitoring requirements are followed (see supporting information) 


• ensure patients are counselled regarding any changes to their 
medicines and where to seek advice if needed 
 


Alternatives 
Alternatives supporting full uplift 
The following presentations can provide a full uplift in demand 
Deximune 25mg, 50mg and 100mg capsules 
Alternatives supporting partial uplift 
The following presentations can support a partial uplift in demand 
Neoral 25mg, 50mg and 100mg Soft gelatin capsules 
Alternatives unable to provide any uplift 
Vanquoral 25mg, 50mg and 100mg capsules 
Capsorin 25mg, 50mg and 100mg capsules 
Sandimmun 25mg, 50mg and 100mg capsules 
Considerations and background 
Supporting information 
Brand Prescribing 
Patients should be stabilised on a particular brand of oral ciclosporin 
because switching between formulations without close monitoring may lead 
to clinically important changes in ciclosporin level. 



https://www.cas.mhra.gov.uk/ViewandAcknowledgment/ViewAlert.aspx?AlertID=103233

https://www.sps.nhs.uk/shortages/shortage-of-hydrocortisone-sodium-phosphate-100mg-1ml-solution-for-injection-ampoules/

https://www.sps.nhs.uk/shortages/shortage-of-hydrocortisone-sodium-phosphate-100mg-1ml-solution-for-injection-ampoules/

https://www.sps.nhs.uk/shortages/shortage-of-hydrocortisone-sodium-phosphate-100mg-1ml-solution-for-injection-ampoules/





Switching between a branded and a generic formulation, or between 
generic formulations, should be carried out in consultation with the 
specialist team. If switching is necessary, the patient should be monitored 
closely for changes in ciclosporin level where clinically appropriate 
(specialist decision), serum creatinine, blood pressure, and disease control/ 
transplant function and adverse effects. 
Medicine Supply Notification Number 
MSN/2022/096 
 


SHORTAGE: 
Rifampicin 300mg / Isoniazid 
150mg tablets  
“Rifinah” 
 


Anticipated re-supply date: 2 June 2023 
Actions for prescribers: 
Pharmacy procurement teams, relevant clinical teams (including 
Tuberculosis nurses and other clinicians), and outsourced partners 
(outpatient clinics and Homecare) should work together to: 


• limit prescriptions for Rifinah 300mg/150mg tablets to a maximum 
of 1 month’s supply to ensure the maximum number of patients can 
receive treatment during this period; 


• review current stock holding of Rifinah 300mg/150mg tablets and 
where appropriate work with their RPPS in urgent cases to facilitate 
mutual aid between NHS provider trusts; and 


• ensure patients are appropriately counselled about any changes to 
their medications. 


 
Alternatives: 


• Rifinah 150mg/100mg tablets remain available but are unable to 
support any increase in demand. 


• Rifampicin 300mg capsules and isoniazid 100mg tablets remain 
available and can support a limited uplift in demand. 


• Isoniazid 50mg tablets are currently unavailable. 
Considerations and background 
Supporting Information 


• Regional Pharmacy Procurement Specialist (RPPS), where possible, 
will facilitate mutual aid of Rifinah 300mg/150mg tablets between 
NHS provider trusts. 


 


SHORTAGE: 
Bromfenac (Yellox) 900 microgram 
/ ml eye drops 
 


Anticipated re-supply date: 3 Jul 2023 
Actions for prescribers: 
Where supply of licensed bromfenac 900 micrograms/ml eye drops is not 
available, clinicians should: 


• consider prescribing ketorolac 0.5% w/v eye drops which is able to 
support the market during this time, ensuring that the patient is not 
intolerant to any of the excipients and is counselled on the 
appropriate dose to administer; or 


• consider prescribing unlicensed products only where licensed 
alternatives are not appropriate. 


 
Alternatives: 
The following non-steroidal anti-inflammatory eye drops remains available and can 
support an uplift in demand: 


• Ketorolac trometamol 0.5% w/v eye drops 
The following specialist importers have confirmed they can source unlicensed 
bromfenac 900 micrograms/ml eye drops (please note there may be other 
companies that can also source supplies): 


• Mawdsleys (lead time 3 weeks) 


• Target Healthcare 
Other non-steroidal anti-inflammatory eye drops also remain available but are 
unable to provide an uplift in demand. 
Considerations and background 







Clinical information 
Bromfenac eye drops are licensed for use in adults for the treatment of 
postoperative inflammation following cataract surgery. One drop is instilled in the 
affected eye(s) twice daily, beginning the next day after cataract surgery and 
continuing through the first 2 weeks of the postoperative period. Treatment should 
not exceed 2 weeks as safety data beyond this is not available. 
Alternative non-steroidal anti-inflammatory eye drops includes ketorolac 
trometamol, diclofenac, flurbiprofen and nepafenac eye drops, but only ketorolac 
trometamol can support an uplift in demand at present. 
Ketorolac trometamol 0.5% w/v eye drops are licensed for the prophylaxis and 
reduction of inflammation and associated symptoms following ocular surgery in 
adults. One drop is instilled into the eye three times daily starting 24 hours pre-
operatively and continuing for up to three weeks post-operatively. 
Medicine Supply Notification Number 
MSN/2023/054 
Guidance on ordering and prescribing unlicensed imports 
Any decision to prescribe an unlicensed medicine must consider the relevant 
guidance and NHS Trust or local governance procedures. Please see the links below 
for further information: 


• The supply of unlicensed medicinal products, Medicines and Healthcare 
products Regulatory Agency (MHRA) 


• Professional Guidance for the Procurement and Supply of Specials, Royal 
Pharmaceutical Society (RPS) 


• Prescribing unlicensed medicines, General Medical Council (GMC) 
 
 


SHORTAGE: 
Imiquimod (Aldara 5%, Bascellex 
50mg/g and Zyclara 3.75%) Cream 
 
 


Anticipated re-supply date: Bascellex 50mg/g cream 250mg sachets (Sun 
Pharmaceutical Industries Europe B.V.) - 16 June 2023. 
Aldara 5% cream 250mg sachets (Viatris UK Healthcare Ltd) - 11 August 
2023. 
Zyclara 3.75% cream 250mg sachets (Viatris UK Healthcare Ltd) 
1 December 2023 
 
Actions for prescribers: 
Please see Shortage of Imiquimod (Aldara 5% , Bascellex 50mg/g and Zyclara 
3.75%) cream – SPS - Specialist Pharmacy Service – The first stop for 
professional medicines advice 
Alternatives: see link above 


DISCONTINUATION: 
Insuman Comb 25 Cartridges and 
pre-filled Solostar pens 
 
 


Discontinuation date: 28 Feb 2023 
Actions for prescribers: 
Prescribers should: 


• not initiate any new patients on Insuman products 
• review all patients prescribed Insuman Comb 25 100units/ml 


suspension for injection 3ml cartridges; and consider prescribing 
Humulin M3 in the first instance (see Clinical Information) 


• consider prescribing another biphasic insulin preparation if the 
above option is not deemed suitable (see Clinical Information) 


• ensure that after switching, patients are counselled on new dose 
regimen and how to use the new device, as well as explaining 
further adjustments may be needed depending on blood glucose 
levels and signs of hypoglycaemia 


 
Alternatives: 
Biphasic Isophane Insulin 
Brands include: 


• Novomix 30 cartridge and pre-filled pen 


• Humalog Mix 25 vials, cartridges and pre-filled pens 


• Humalog Mix 50 cartridges and pre-filled pens 


• Humulin M3 vials, cartridges and pre-filled pens 



https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/good-practice-in-prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines

https://www.sps.nhs.uk/shortages/shortage-of-imiquimod-aldara-5-bascellex-50mg-g-and-zyclara-3-75-cream/

https://www.sps.nhs.uk/shortages/shortage-of-imiquimod-aldara-5-bascellex-50mg-g-and-zyclara-3-75-cream/

https://www.sps.nhs.uk/shortages/shortage-of-imiquimod-aldara-5-bascellex-50mg-g-and-zyclara-3-75-cream/





All of the above alternative insulin preparations can support a full uplift in demand. 
Considerations and background 
Supply Overview 
Cartridges 
Insuman Comb 25 100units/ml suspension for injection 3ml cartridges are 
discontinued and stocks are expected to exhaust at the end of February 2023. 
Pre-filled pens 
Insuman Comb 25 prefilled pens are discontinued and stocks are expected to 
exhaust at the end of June 2023. 
Clinical Information about Insulin 
Choice of alternative will be determined by onset of action, peak activity and 
duration of action. Patients should be advised to be more vigilant with checking 
their blood glucose following a switch to an alternative. Patients should also be 
counselled on the symptoms of hypoglycaemia. 
Following specialist input, it is advised that patients switched from Insuman Comb 
25 to Humulin M3 should have their dose reduced by 10% when commenced on 
Humulin M3 and glucose levels reviewed at two weeks to consider further dose 
titration.  As the injector device will also be different, patients should be counselled 
on how to use the new device. 
Insuman Comb 25 
Insuman Comb 25 is a biphasic isophane insulin consisting of 25% dissolved insulin 
and 75% crystalline protamine insulin. Humulin M3 (30% soluble insulin and 70% 
isophane insulin) is available as a Kwikpen, a disposable pre-filled pen containing 
3ml (100units/ml) of insulin and also in a 3ml cartridge for use in a Lilly 3ml pen. 
Insuman Comb 25 is injected subcutaneously 30 to 45 minutes before a meal and 
Humulin M3 30 minutes before a meal. 
Other biphasic insulin preparations include Humalog Mix 50, Humalog Mix 25 and 
NovoMix 30 (insulin aspart). 
Medicine Supply Notification Number 
MSN/2023/002U – this also refers to Discontinuation of Insuman Basal cartridges 
and pre-filled Solostar pens and Discontinuation of Insuman Rapid cartridges 
 


SHORTAGE: 
Norditropin (Somatropin) Flexpro 
10mg/1.5ml, 15mg/1.5ml and 
Norditropin (Somatropin) 
NordiFlex 5mg / 1.5ml, 
10mg/1.5ml, and 15mg/1.5ml 
solution 
 
 


Anticipated re-supply date: 
Norditropin FlexPro 5mg/1.5ml solution for injection pre-filled pens (Novo 
Nordisk Ltd) 
1 September 2023 
Norditropin FlexPro 10mg/1.5ml solution for injection pre-filled pens (Novo 
Nordisk Ltd) 
1 September 2023 
Norditropin FlexPro 15mg/1.5ml solution for injection pre-filled pens (Novo 
Nordisk Ltd) 
1 September 2023 
Norditropin NordiFlex 5mg/1.5ml solution for injection pre-filled pens (Novo 
Nordisk Ltd) 1 pre-filled disposable injection 
5 January 2024 
Norditropin NordiFlex 10mg/1.5ml solution for injection pre-filled pens 
(Novo Nordisk Ltd) 
5 January 2024 
Norditropin NordiFlex 15mg/1.5ml solution for injection pre-filled pens 
(Novo Nordisk Ltd) 
5 January 2024 
 
Actions for prescribers: 
Actions for GP surgeries: 
GP surgeries who prescribe Norditropin should: 


• proactively identify all patients on these products and refer them to 
their specialist prescribing centre for review and switching to 
Omnitrope 


 



https://www.sps.nhs.uk/shortages/discontinuation-of-insuman-basal-cartridges-and-pre-filled-solostar-pens/

https://www.sps.nhs.uk/shortages/discontinuation-of-insuman-basal-cartridges-and-pre-filled-solostar-pens/

https://www.sps.nhs.uk/shortages/discontinuation-of-insuman-rapid-cartridges/





Alternatives: See Shortage of Norditropin (somatropin) Flexpro 
10mg/1.5ml, 15mg/1.5ml and Norditropin (somatropin) NordiFlex 
5mg/1.5ml, 10mg/1.5ml and 15mg/1.5ml solution – SPS - Specialist 
Pharmacy Service – The first stop for professional medicines advice 


SHORTAGE: 
Ethinylestradiol 20 microgram / 
Drospirenone 3mg (Eloine) Tablets 
 
 


Anticipated re-supply date: 25 Aug 2023 
Actions for prescribers: 
Where patients have insufficient supplies to last until the re-supply date, 
prescribers should: 


• review patients to determine if this is still the most suitable therapy; 
• consider prescribing an alternative combined oral contraceptive 


(COC), ensuring that the patient is not intolerant to any of the 
excipients and is counselled on the dosing regimen required (see 
clinical information below). 


Alternatives: 
Alternative combined oral contraceptives 
The following combined oral contraceptives remain available: 
Ethinylestradiol 30microgram with drospirenone 3mg 
Dretine tablets 
Lucette tablets 
Yacella tablets 
Yasmin tablets 
Yiznell tablets 
Ethinylestradiol 20microgram with desogestrel 150microgram 
Bimizza tablets 
Gedarel tablets 
Mercilon tablets 
Ethinylestradiol 20microgram with gestodene 75microgram 
Femodette tablets 
Millinette tablets 
Sunya tablets 
Considerations and background 
Clinical Information 
Ethinylestradiol 20microgram / Drospirenone 3mg (Eloine) tablets are the only 
drospirenone containing COC that contains ethinylestradiol at this dose. Other 
brands contain 30 micrograms ethinylestradiol per tablet . These could be 
considered as suitable alternatives for many women. However, for women 
considered to be at increased risk of arterial thrombolic disease (such as increasing 
age, higher BMI) then it might be considered more appropriate to select a COC 
which contains 20microgram of ethinylestradiol with a different progestogen. If 
prescribing a preparation with a different progesterone, the suitability of this 
should be considered as there is differing risk of venous thromboembolism with 
different progesterones. 
Medicine Supply Notification Number 
MSN/2023/055 
 


SHORTAGE: 
Dulaglutide (Trulicity) 0.75mg, 
1.5mg, 3mg and 4.5mg solution 
for injection devices 
 
 


Anticipated re-supply date: 2 Oct 2023 
Actions for prescribers: 
Actions for primary and secondary care 
Clinicians should: 


• not initiate new patients on dulaglutide solution for injection pre-
filled pens until the supply issue has resolved; and 


• consider initiating patients on an alternative GLP-1 receptor 
agonists (RAs) until the shortage of dulaglutide has resolved (see 
clinical information). 


 
Alternatives: 
Liraglutide 
The following brand is available in the presentation below: 


• Victoza 6mg/ml solution for injection in prefilled pen 
Dose 



https://www.sps.nhs.uk/shortages/shortage-of-norditropin-somatropin-flexpro-10mg-1-5ml-15mg-1-5ml-and-norditropin-somatropin-nordiflex-5mg-1-5ml-10mg-1-5ml-and-15mg-1-5ml-solution/

https://www.sps.nhs.uk/shortages/shortage-of-norditropin-somatropin-flexpro-10mg-1-5ml-15mg-1-5ml-and-norditropin-somatropin-nordiflex-5mg-1-5ml-10mg-1-5ml-and-15mg-1-5ml-solution/

https://www.sps.nhs.uk/shortages/shortage-of-norditropin-somatropin-flexpro-10mg-1-5ml-15mg-1-5ml-and-norditropin-somatropin-nordiflex-5mg-1-5ml-10mg-1-5ml-and-15mg-1-5ml-solution/

https://www.sps.nhs.uk/shortages/shortage-of-norditropin-somatropin-flexpro-10mg-1-5ml-15mg-1-5ml-and-norditropin-somatropin-nordiflex-5mg-1-5ml-10mg-1-5ml-and-15mg-1-5ml-solution/

https://mhraproducts4853.blob.core.windows.net/docs/5aab71b1eaf3ec023e010f9e1b7d9a262cde584b

https://www.medicines.org.uk/emc/product/14654

https://www.medicines.org.uk/emc/product/12528

https://www.medicines.org.uk/emc/product/1607/smpc

https://www.medicines.org.uk/emc/product/7315

https://www.medicines.org.uk/emc/product/9567

https://www.medicines.org.uk/emc/product/14652/smpc

https://www.medicines.org.uk/emc/product/1360

https://www.medicines.org.uk/emc/product/3798

https://www.medicines.org.uk/emc/product/14655/smpc

https://mhraproducts4853.blob.core.windows.net/docs/8f3b700f0fee0fe84ca0e462b0828ff360c19de7





Initially 0.6 mg once daily for at least 1 week, then increased to 1.2 mg once daily 
for at least 1 week, then increased if necessary to 1.8 mg once daily. 
Indication 
Type 2 diabetes mellitus as monotherapy (if metformin inappropriate), or in 
combination with other antidiabetic drugs, (including insulin) if existing treatment 
fails to achieve adequate glycaemic control. 
Exenatide 
The following brands are available in the presentations below: 


• Byetta 5micrograms/0.02ml solution for injection 1.2ml pre-filled pens 


• Byetta 10micrograms/0.04ml solution for injection 1.2ml pre-filled pens 


• Bydureon 2mg/0.85ml prolonged-release suspension for injection 1.2ml 
pre-filled pens 


Dose 
Byetta 
Initially 5 micrograms twice daily for at least 1 month, then increased if necessary 
up to 10 micrograms twice daily, dose to be taken within 1 hour before 2 main 
meals (at least 6 hours apart) 
Bydureon 
2 mg once weekly 
Indication 
Type 2 diabetes mellitus in combination with other antidiabetic drugs (including 
insulin) if existing treatment fails to achieve adequate glycaemic control. 
Semaglutide 
Semaglutide is available as the brand Ozempic however it is unable to support any 
uplift in demand. 
Considerations and background 
Supply overview 
Supplies of dulaglutide (Trulicity) 0.75mg, 1.5mg, 3mg and 4.5mg solution for 
injection devices are limited until January 2023, supply will only be available for 
existing patients. 
Clinical Information 
Dulaglutide (Trulicity) is a parenteral GLP-1 RA licensed for the treatment of adults 
with insufficiently controlled type 2 diabetes mellitus as an adjunct to diet and 
exercise, as monotherapy, when metformin is considered inappropriate, or as add-
on therapy. It is administered once weekly. 
The once weekly GLP-1 RA, semaglutide (Ozempic), is currently facing supply 
constraints and cannot support an uplift in demand , please refer to MSN/2022/080 
for more information. The parenteral GLP-1 RAs, exenatide and liraglutide, are able 
to support an uplift in demand.  They differ in dose schedule and tolerability, as well 
as evidence base for effectiveness and clinical outcomes. Local formularies and 
guidelines will aid product selection. 
Please see the following links for further information 
Medicine Supply Notification Number 
MSN/2022/079 
 


SHORTAGE: 
 
Methylphenidate prolonged 
release tablets 


Anticipated re-supply date: 
Xenidate XL 27mg tablets (Viatris UK Healthcare Ltd) 
28 July 2023 
Concerta XL 27mg tablets (Janssen-Cilag Ltd) 
16 June 2023 
 
Actions: 
Where patients have insufficient supplies to last until the re-supply date, 
clinicians should: 


• consider prescribing alternative bioequivalent brands (see clinical 
information) that are available, ensuring that the patient is not 
intolerant to any of the excipients; 


• counsel patients to reassure them that Delmosart, Xaggitin XL and 
Xenidate XL tablets have a similar release profile to Concerta XL (see 
clinical information); and 



https://www.sps.nhs.uk/shortages/shortage-of-semaglutide-ozempic-1mg-0-74ml-and-0-5mg-0-37ml-solution-for-injection-pre-filled-disposable-device/

https://www.sps.nhs.uk/shortages/shortage-of-semaglutide-ozempic-1mg-0-74ml-and-0-5mg-0-37ml-solution-for-injection-pre-filled-disposable-device/





• reassure patients that any changes to their prescription will be 
short-term and for the duration of the supply issue only, and they 
have the option to switch back to their original brand once the 
supply issue is resolved or continue the brand they have been 
switched to. 


 
Alternatives: 
The following branded generics remain available for the presentations listed 
below 
Methylphenidate hydrochloride 18 mg prolonged-release tablet 


• Concerta XL 18mg prolonged-release tablets 
• Xaggitin XL 18mg prolonged-release tablets 
• Delmosart 18mg prolonged-release tablets 
• Xenidate XL 18mg prolonged-release tablets 


Methylphenidate hydrochloride 27 mg prolonged-release tablet 
• Delmosart 27mg prolonged-release tablets 
• Xaggitin XL 27mg prolonged-release tablets 


Methylphenidate hydrochloride 36 mg prolonged-release tablet 
• Concerta XL 36mg prolonged-release tablets 
• Xenidate XL 36mg prolonged-release tablets 
• Delmosart 36mg prolonged-release tablets 
• Xaggitin XL 36mg prolonged-release tablets 


Methylphenidate hydrochloride 54mg prolonged-release tablet 
• Concerta XL 54mg prolonged-release tablets 
• Delmosart 54mg prolonged-release tablets 
• Xaggitin XL 54mg prolonged-release tablets 
• Xenidate XL 54mg prolonged-release tablets 


Considerations and background 
Clinical Information 
Methylphenidate is a central nervous stimulant available in the UK in 
various licensed immediate, modified-release, oral, and solid dosage forms. 
It is a schedule 2 controlled drug, licensed for the treatment of attention 
deficit hyperactivity disorder (ADHD) in children aged over 6 years and 
adolescents and is the usual first line treatment for this condition for both 
children and adults. 
All the modified-release methylphenidate preparations include an 
immediate-release component as well as an extended-release component. 
This allows for rapid onset of action while avoiding the need to take further 
doses during the day to maintain effect. 
The biphasic release profiles of these products, however, are not all 
equivalent and contain different proportions of the immediate-release and 
modified-release component. The BNF states that different versions of 
modified-release preparations may not have the same clinical effect. To 
avoid confusion between these different formulations of methylphenidate, 
prescribers should specify the brand to be dispensed. 
Of the modified-release preparations, Delmosart, Xaggitin XL and Xenidate 
XL tablets have been approved based on bioequivalence data compared to 
Concerta XL tablets. Thus, these generic brands have been granted replicate 
marketing authorisation to Concerta XL on the basis that they have satisfied 
the criteria for equivalent release profile for the reference Concerta XL 
product. 
 
Please see the links below for further information. 
Links 


• Concerta XL prolonged-release tablets SmPC 
• Delmosart prolonged-release tablets SmPC 
• Xaggitin XL prolonged-release tablets SmPC 



https://www.medicines.org.uk/emc/search?q=Concerta

https://www.medicines.org.uk/emc/search?q=delmosart

https://www.medicines.org.uk/emc/search?q=%22Xaggitin%22





• Xenidate XL prolonged-release tablets SmPC 
• NICE guideline for attention deficit hyperactivity disorder 
• Extended-release methylphenidate: A review of the 


pharmacokinetic profiles of available products 
 
 


SHORTAGE: 
Tresiba (insulin degludec) 
FlexTouch 100 units/ml solution 
for injection 3ml pre-filled pens 


Anticipated re-supply date: 5 Jan 2024 
Actions: 
Prescribers should: 


• not initiate new patients on Tresiba FlexTouch 100units/ml pens 
during this time 


• consider prescribing Tresiba Penfill cartridges, which are able to 
support the market during this time, taking into account the 
patient’s manual dexterity and ability to use the new device 
correctly 


• when prescribing Tresiba Penfill cartridges, ensure that the patient 
is prescribed a Novo Nordisk insulin delivery system and appropriate 
needles (see supporting information) 


• seek advice from specialist diabetes team on use of an alternative 
insulin, if the above option is not considered suitable 


• ensure that all patients initiated on a new device are counselled on 
the change in device, and provided with training on their use, 
including signposting to training videos (see Supporting 
Information), as well as potential need for closer monitoring of 
blood glucose levels 


Pharmacists and dispensing doctors should: 
• ensure that all patients presenting with a new prescription for 


Tresiba Penfill cartridges have access to an appropriate device and 
needles, and can use the device correctly (see supporting 
information) 


• ensure that all patients are counselled on the change in device and 
the potential need for closer monitoring of blood glucose levels 
during this time 


 
Alternatives: 
Tresiba Penfill (Insulin degludec) 100units/ml solution for injection 3ml 
cartridges remain available and can support the increased demand. 
Considerations and background 
Supply overview 
Tresiba FlexTouch (Insulin degludec) 100units/ml pens will be out of stock 
from August 2023 until January 2024. 
Clinical Information 
Insulin degludec is a once-daily ultra-long-acting basal insulin licensed for 
the treatment of diabetes mellitus in adults, adolescents and children from 
the age of 1 year. 
In NICE guidance on use of long-acting insulin for type 1 diabetes in adults, 
insulin degludec (100 units/ml) is suggested as an alternative basal insulin 
therapy to twice-daily insulin detemir if there is a particular concern about 
nocturnal hypoglycaemia or if people need help from a carer or healthcare 
professional to administer injections. Once-daily insulin glargine (100 
units/ml) is another recommendation if insulin detemir is not tolerated or 
the person has a strong preference for once-daily basal injections. 
Counselling points for clinicians, dispensing doctors and pharmacists 
Tresiba Penfill cartridges can be used with the NovoPen 6 and NovoPen Echo 
Plus. 
It should be noted that Tresiba FlexTouch U100 pens are calibrated to adjust 
the dose in 1 unit increments and: 



https://www.medicines.org.uk/emc/search?q=Xenidate

https://www.nice.org.uk/guidance/ng87

https://www.sps.nhs.uk/articles/extended-release-methylphenidate-a-review-of-the-pharmacokinetic-profiles-of-available-products/

https://www.sps.nhs.uk/articles/extended-release-methylphenidate-a-review-of-the-pharmacokinetic-profiles-of-available-products/





• NovoPen 6 dials in 1 unit increments 
• NovoPen Echo Plus dials in ½ unit increments 


Ensure that patients have access to a suitable device and that the patient is 
thoroughly counselled on how to use this device. 
Further information for patients can be found inside the NovoPen 6 and 
Echo Plus packaging 
Medicine Supply Notification Number 
MSN/2023/053 
 


SHORTAGE: 
 
Mucogel oral suspension 


Anticipated re-supply date: 11 Aug 2023 
Actions: 
Actions for primary and secondary care: 
All clinicians should: 
Consider the use of alternative treatments where stocks of Mucogel oral 
suspension are unavailable (see Alternatives) ensuring that the patient is 
not intolerant to any of the excipients and is counselled on the appropriate 
dose. 
 
Alternatives: 
Maalox 175mg/200mg Oral Suspension 
Maalox 175mg/200mg oral suspension remains available and can support 
an uplift in demand. 
Considerations and background 
Supply overview: 


• Mucogel oral suspension is out of stock 
• Maalox 175mg/200mg Oral Suspension remains available and can 


support an uplift in demand 
• Both products are general sale products (GSLs) 


Clinical information: 
Mucogel oral suspension is licensed for the treatment of dyspepsia. 
Maalox 175mg/200mg Oral Suspension is indicated as antacid therapy in 
gastric and duodenal ulcer, gastritis, heartburn and gastric hyperacidity. 
Both preparations contain the same ingredients but at different 
concentrations. 


• Mucogel oral suspension: Each 5ml contains 220 mg dried 
aluminium hydroxide and 195 mg magnesium hydroxide 


• Maalox 175mg/200mg Oral Suspension: Each 5 ml of oral solution 
contains: Aluminium hydroxide 175mg, Magnesium hydroxide 
200mg 


Links 
• BNF Co-magaldrox suspensions 


 


SHORTAGE:  
Clomid 50mg Tablets 


Anticipated re-supply date:22 Sep 2023 
Actions: 
Where patients have insufficient supplies to last until the re-supply date, all 
healthcare professionals in primary and secondary care who prescribe or 
dispense clomifene 50mg tablets should: 


• review patients to determine if this is still the most suitable therapy; 
• prioritise clomifene 50mg tablets for patients who are not suitable 


for other infertility treatment regimens; 
• prescribe and supply only one 30 tablet pack. This is sufficient to 


cover 3 courses of treatment; 
• where there is insufficient stock: 


o prescribe generic clomifene tablets. When supplies of this 
product are exhausted; 


o consider prescribing unlicensed clomifene 50mg tablets. 



https://bnf.nice.org.uk/drugs/co-magaldrox/medicinal-forms/





o liaise with pharmacy in secondary care to request mutual 
aid, facilitated by their Regional Pharmacy Procurement 
Specialist; 


Where generic clomifene 50mg tablets are no longer able to support an 
uplift in demand (from end of July 2023), all healthcare professionals in 
primary and secondary care who prescribe or dispense clomifene 50mg 
tablets should; 


• consider prescribing unlicensed clomifene 50mg tablets. Prescribers 
should work with local pharmacy teams to ensure orders are placed 
within appropriate time frames as lead times may vary (see 
Supporting information below) 


• prescribe and supply only one 30 tablet pack. This is sufficient to 
cover 3 courses of treatment; 


  
If the above options are not considered appropriate, advice should be 
sought from specialists for individualised review and consideration of 
alternative treatment regimens (see Supporting information below). 
 
Alternatives: 
Generic clomifene 50mg tablets remain available from Wockhardt who are 
able to partially uplift supplies until end of July 2023. 
Unlicensed supplies of clomifene 50mg tablets may be sourced, lead times 
vary. 
Alternative medicines for use in infertility remain available. 
Considerations and background 
Clinical Information 
In NICE fertility guidance (published 2013, revisited in 2017), in addition to 
clomifene, metformin alone or in combination with clomifene, is also listed 
as a first-line treatment option for ovarian stimulation in women with WHO 
Group II anovulatory infertility, taking into account potential adverse 
effects, ease and mode of use, BMI, and monitoring needed. However, 
some specialists do not consider metformin to be an appropriate alternative 
to clomifene as monotherapy, though it may be used as add-on therapy. 
NICE guidance does NOT recommend use of clomifene for unexplained 
infertility. 
In the US, first-line options for ovulation induction in anovulatory women 
with polycystic ovary syndrome include letrozole (off-label) as well as 
clomifene. Evidence to date suggests that letrozole and clomifene are more 
effective than metformin for live-birth rates. Some specialists are of the 
view letrozole is an evidence-based alternative that is likely as effective as 
clomifene. 
Off-label use 
Clomifene has also been used to treat men with hypogonadotrophic 
hypogonadism (off-label use). Gonadotrophins are an alternative treatment 
option. 
Guidance on ordering and prescribing unlicensed imports 
Any decision to prescribe an unlicensed medicine must consider the 
relevant guidance and NHS Trust or local governance procedures. Please see 
the links below for further information: 


• The supply of unlicensed medicinal products, Medicines and 
Healthcare products Regulatory Agency (MHRA) 


• Professional Guidance for the Procurement and Supply of Specials, 
Royal Pharmaceutical Society (RPS) 


• Prescribing unlicensed medicines, General Medical Council (G 
 


SHORTAGE: 
 


Anticipated re-supply date: 1 Jun 2024 
Actions: 



https://www.nice.org.uk/guidance/cg156

https://www.nice.org.uk/guidance/cg156

https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/good-practice-in-prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines





Hydrocortisone 2.5mg muco-
adhesive buccal tablets sugar free 


Clinicians considering treatment for patients presenting with oral ulcers 
should: 


• assess the severity of the patient’s ulcers including frequency and 
interference with daily activities; 


• if treatment is required, establish whether over-the-counter 
products (purchased or prescribed) have already been tried, and 
whether it is appropriate to use/retry; 


• if above mentioned treatments are not suitable, consider 
prescribing betamethasone soluble tablets for off-label topical use 
as a mouthwash, counselling patients on how to administer 
treatment, and stressing that the mouthwash must not be 
swallowed; 


• if neither of the above options are appropriate, prescribers should 
seek specialist advice from the oral medicine clinic. 


 
Alternatives: 
see Supporting Information 
Considerations and background 
Summary 


• Other over-the-counter preparations such as topical anaesthetics, 
topical analgesics/anti-inflammatory agents and topical 
antimicrobial agents marketed as oral gels, mouthwashes and oral 
sprays remain available. 


• Betamethasone soluble tablets for off-label topical use in the 
treatment of aphthous ulcers remain available. 


Supporting Information 
Clinical Information 
Hydrocortisone muco-adhesive buccal tablets are licensed for local use in 
previously diagnosed aphthous ulceration of the mouth. 
Topical corticosteroids are usually considered to be first-line treatment of 
aphthous ulcers if simple therapies such as topical anaesthetics (e.g. 
lidocaine hydrochloride), topical analgesics/anti-inflammatory agents (e.g. 
benzydamine hydrochloride), and topical antimicrobial agents (e.g. 
chlorhexidine mouthwash) have not provided sufficient symptomatic relief. 
Betamethasone 500 microgram soluble tablet prepared as a mouthwash is 
used off label to treat aphthous ulceration. The BNF recommends a dose for 
oral ulceration in adults and children age 12 to 17 years of 500micrograms 
four times a day. The tablet should be dissolved in 20 mL water, rinsed 
around the mouth, and not swallowed. 
Please see the below links for further information. 
Medicines Supply Notification Number: 
MSN/2022/054 
 


SHORTAGE: 
 
Diazoxide 50mg tablets 


Anticipated re-supply date: 30 Jun 2023 


 
Alternatives: 
The following specialist importers have confirmed they can source diazoxide 
50mg tablets: 


• Durbin 
The following specialist importers have confirmed they can source 
unlicensed diazoxide 50mg/ml oral suspensions (please note there may be 
other companies that can also source supplies): 


• Durbin 
The following specialist importers have confirmed they can source 
unlicensed diazoxide 25mg and 100mg capsules (please note there may be 
other companies that can also source supplies): 


• Mawdsleys 







Considerations and background 
Guidance on ordering and prescribing unlicensed imports 
Any decision to prescribe an unlicensed medicine must consider the 
relevant guidance and NHS Trust or local governance procedures. Please see 
the links below for further information: 


• The supply of unlicensed medicinal products, Medicines and 
Healthcare products Regulatory Agency (MHRA) 


• Professional Guidance for the Procurement and Supply of Specials, 
Royal Pharmaceutical Society (RPS) 


• Prescribing unlicensed medicines, General Medical Council (GMC) 
Links 


• BNF Diazoxide 
• SmPC Eudemine 50mg Tablets 


 
All Serious Shortage Protocols (SPP’s) can be found: 
https://www.nhsbsa.nhs.uk/pharmacies-gp-practices-and-appliance-contractors/serious-shortage-protocols-ssps 
Shortage update taken from SPS Medicines Supply Toolkit on 12th June 2023. Information provided by DHSC and NHSEI 
Medicines Supply Teams and published on Specialist Pharmacy Services Medicines Supply Tool. Not formally reviewed by 
NHS Kent and Medway Medicines Optimisation. Practices are encouraged to register for access to the SPS website 
https://www.sps.nhs.uk/    and access this tool directly in real time. 


 



https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/373505/The_supply_of_unlicensed_medicinal_products__specials_.pdf

https://www.rpharms.com/Portals/0/RPS%20document%20library/Open%20access/Support/toolkit/specials-professional-guidance.pdf

https://www.gmc-uk.org/ethical-guidance/ethical-guidance-for-doctors/good-practice-in-prescribing-and-managing-medicines-and-devices/prescribing-unlicensed-medicines

https://bnf.nice.org.uk/drugs/diazoxide/

https://www.medicines.org.uk/emc/product/9136/smpc

https://www.nhsbsa.nhs.uk/pharmacies-gp-practices-and-appliance-contractors/serious-shortage-protocols-ssps

https://www.sps.nhs.uk/
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NICE Publications







NICE clinical guidelines







Head injury: assessment and early management published May 2023

This guideline covers assessment and early management of head injury in babies, children, young people and adults. It aims to ensure that people have the right care for the severity of their head injury, including direct referral to specialist care if needed.

Updated NICE Clinical Guidelines







Hypertension in pregnancy: diagnosis and management Updated April 2023

This guideline covers diagnosing and managing hypertension (high blood pressure), including pre-eclampsia, during pregnancy, labour and birth. It also includes advice for women with hypertension who wish to conceive and women who have had a pregnancy complicated by hypertension. It aims to improve care during pregnancy, labour and birth for women and their babies. In April 2023, NICE updated recommendations on when to offer placental growth factor (PLGF)-based testing for pre-eclampsia, in line with our diagnostics guidance on PLGF-based testing for pre-eclampsia. See the update information for more details.



Metastatic malignant disease of unknown primary origin in adults: diagnosis and management Updated April 2023

This guideline covers diagnosing and managing secondary cancer in people aged 18 and over when the site of the primary cancer is unknown. This includes people who have had treatment for cancer before. It aims to improve quality of life by offering advice on tests for identifying the site of the primary cancer and options for managing the person’s condition. This guideline covers carcinomas only and does not cover, for example, lymphoma, melanoma and sarcoma. For other NICE guidelines on cancer, see the cancer topic page.

In April 2023, NICE withdrew recommendations on gene-expression-based profiling and added a link to the NHS Genomic Medicine Service’s national genomic test directory.



Diabetes (type 1 and type 2) in children and young people: diagnosis and management Updated May 2023

This guideline covers the diagnosis and management of type 1 and type 2 diabetes in children and young people aged under 18. The guideline recommends how to support children and young people and their families and carers to maintain tight control of blood glucose to reduce the long-term risks associated with diabetes.

In May 2023, NICE reviewed the evidence and made new recommendations on blood glucose monitoring and management for children and young people with type 2 diabetes. For more details, see the update information.



Acne vulgaris: management Updated May 2023

This guideline covers management of acne vulgaris in primary and specialist care. It includes advice on topical and oral treatments (including antibiotics and retinoids), treatment using physical modalities, and the impact of acne vulgaris on mental health and wellbeing.

In May 2023, NICE clarified recommendations on oral isotretinoin treatment in line with the 2020 MHRA reminder of important risks and precautions, and the 2023 MHRA advice on new safety measures to be introduced in the coming months following the April 2023 report of the Commission on Human Medicines Isotretinoin Expert Working Group. 









Cardiovascular disease: risk assessment and reduction, including lipid modification Updated May 2023

This guideline covers the assessment and care of adults who are at risk of or who have cardiovascular disease (CVD), such as heart disease and stroke. It aims to help healthcare professionals identify people who are at risk of cardiovascular problems including people with type 1 or type 2 diabetes, or chronic kidney disease. It describes the lifestyle changes people can make and how statins can be used to reduce their risk.

This guideline does not cover people with familial hypercholesterolaemia (FH). For guidance on FH, see NICE’s guideline on familial hypercholesterolaemia: identification and management.

In May 2023, NICE reviewed the evidence and made new/updated recommendations on risk assessment tools for primary prevention of CVD, cardioprotective diets, and statin treatment for primary and secondary prevention of CVD. For further details, see the update information.



Atopic eczema in under 12s: diagnosis and management Updated May 2023

This guideline covers diagnosing and managing atopic eczema in children under 12. It aims to improve care for children with atopic eczema by making detailed recommendations on treatment and specialist referral. The guideline also explains how healthcare professionals should assess the effect eczema has on quality of life, in addition to its physical severity. In June 2023, NICE reviewed the evidence on emollient bath additives and updated our recommendations on emollients. For more details, see update information.
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